IN=9T 52

| PARTS BOOK
LK3'B430E TEILKATAROG
LIVRE DES PIFZAS

LIBRO REEFERENCIA DE PIFZAS

AEERBEREIES VY codige
ELECTRONIC LOCKSTITCH BAR TACKER ‘\-

. ELEKTRONISCHER STEPPSTICHRIEGEL-AUTOMAT

MACHINE ELECTRONIQUE POINT NOUE-POINT D'ARRET
PRESSILLADORA ELECTRONICA CONFIRM

- N

———

Cavemac

01



Notes sur l'utilisation de ce
manuel de :
pieces détachées

. Ce manuel a été fait d’aprés les
renseignements valables au mois de

Septembre 1995.

. Les piéces peuvent ‘étre sujettes & des

modifications sans préavis,

. Les piéces fournies en tant qu’assemblages
complets sont encadrées avec un trait

pointillé | ___ 1,

. Si le symbole * se trouve dans la colonne
“Parts No. (N°de piéce)” veuillez la vous

référer a la liste de pidces annexe page 41.

TABLE DES MATIERES

A. Corpsdelamachine ............ 1L
B. Mécanisme de arbre supérieur et
barra & aiguille ................ 3
C. Mécanisme de I'entrainement ... 5
D. Mécanisme de leveur du pinceur . 9
E. Mécanisme de tire-fil ........... 9
F. Mécanisme de I'arbre inférieur .11
G. Lubrification .................. 13
H. Mécanisme de l'enfilage ......... 15
J. Mécanisme du bobineur ........ b
K. Mécanisme de coupe-fil ......... 19
L. Mécanisme de pince-fil .......... 23
M. Synchronisateur ............... 23
N. Mécanisme du boitier de contréle 25
P. Mécanisme de 'equipment en
alimentation électrique ......... 29
Q. Circuits imprimés .............. 31
R. Mécanisme du plateau de1a
machine ....................... 31
S1. Mécanisme de la pédale ......... 33
S2. Mécanisme de la pédale ......... 35
Z. ACCeSSOITES ..u.uui semuieaie siuins nime 37
LISTE DES PIECES
ACCESSOIRES ................ 41
INTIEEL, s ey o o) 43

Notas para usar este Manual

de Piezas

1. Este libro ha sido compilado baséndose en

los datos de que se disponfa en septiembre
1995.

. Las piezas quedan sujetas a cambios de

diseno sin aviso previo.

- Las piezas suministradas como conjuntos

completos se enmarcan con una linea

_————

punteada f____; ;

. De haber un simbolo ¥ junto al “Parts

No. (Ntamero de Pieza)”, habré que mirar
la lista de piezas separada de la pagina

41.
INDICE
A.Cuerpode laméquina ........... 1
B.Mecanismo del eje superior y la
barradeaguaja ................. 3
C.Mecanismo de la alimentacién .... 5
D.Mecanismo del levantador de 9
ménsula de trabajo ..............
E.Mecanismo del limpiadorde hilo .. 9
F.Mecanismo del eje iniferior ... .... 11
G.Lubricacibn .....ccoivvnuunninn.. 13
H.Mecanismo del enhebrado ....... 15

J.Mecanismo del devanador de Ia
canilla .................... . ... 17

K.Mecanismo de la cortadura de hiros 19
L.Mecanismo de la mordaza para hilo 23
M.Sincronizador ................... 23
N.Mecanismo de la caja de controles . 25
P.Mecanismo del equipo de

alimentacién de corriente ........ 29
Q.Tableros de circuitos impresos .... 31
R.Mecanismo de la mesa de la

MAQUINA .........uiiiiiin... 31

S1.Mecanismodel pedal ............ 33
SZ.Mecan_ismo delpedal ............ 35
2. ACCOSOLION 1us e sia'e visss'a ot snlvmn ain o 37

LISTA DE PIEZAS ACCESORIAS 41
INDICE ... e eeinn comon on sions 43



A . =1ERI{R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

118-Z30-050

]

(M)



A . EBI%R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la madquina

REF.NO. CODE |4'TY Bl XA NAME OF PARTS RV
1 104450109 | 5|x45+> OIL CAP
2 104821009 1x454> OIL CAP
3 117934009 | 2|x4 54> OIL CAP
4 140392009 |Y. 2|+ 1174 OIL CAP
5 104450109 | 2|2x95+> OIL CAP
6 104449009 |, 1|44 5+ OIL CAP
7 $37915009 |/ 1|~xY Kn/i—R BED COVER (R)
8 $37916009 SV VA BED COVER(L)
9 106629002 | 8|y x 2 V437 SCREW, S\M4.37
10 062681012 | 2|+ ~3437-40X10 SCREW, PAN SM4.37-40X10
11 523337009 |/ 1|x25+> OIL CAP
12 $37917009 [{ 1[x>f15243 FACE PLATE ASSY
12-1 $37918009 1|x>14 FACE PLATE
12-2 537919000 LB - AL E 52 PACKING
12-3 117934009 2954w OIL CAP '
13 060670812 |  3[/¢+ > K357-40%8 SCREW, BIND M3.57-40X8
14 025350132 | 3|es¥#Hxsady WASHER, PLAIN § 3.5
15 $36684001 WFPAH— K3 EYE GUARD ASSY
15-1 $36691001 HWPAH—-FPYUYsrsass EYE GUARD SET PLATE ASSY
15-1-1 $34844001 HPAH—Fr Uy saa EYE GUARD SET PLATE
15-1-2 $34845001 1|71 H—KFaA EYE GUARD BASE
15-1-3 $36071001 1PAH-FoFo sy EYE GUARD SCREW
15-1-4 536070001 |+ 1|74 #H— KEFIICx EYE GUARD SPRING
15-1-5 106129002 1|3 k357 NUT, SM3.57
15-2 153098000 1|74 - K EYE GUARD
15-3 100257010 | 2|y x2v357 SCREW, M3.57
15-4 106129002 | 2|+ k357 NUT, SM3.57
16 062670512 | 2|+ ~23357-40X5 SCREW, PAN SM3.57-40X5
17 152842009 1Ath=n—43 LARGE SHUTTLE HOOK COVER ASSY
18 145480101 | , 2|4 > %635 SHOULDER SCREW, S\V16.35
19 109239002 | |/ 2|+ 3/tx 442 WASHER, WAVE SPRING _
20 537920009 | 1[#>Erpsi— THREAD TAKE-UP COVER
21 062680612 1]3~24.37-40X6 SCREW, PAN S\M4.37-40X6
118-230-050



B. L% - $#BIR / Upper shaft and needle bar mechanism / Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo
del eie suneriorv la harra de aguaia

= —|
|
— 1
29— |
|
|
L |
= |
A ] |
|
|
20— %
_J
23
2 —@
24

118-230-123



B. E# - $1#R3% / Upper shaft and needle bar mechanism /Obere Welle und

Nadelstangenvorrichtung / Mécanisme de arbr

deleie suneriarvla barra de aguaia

esupérieur et barra & aiguille / Mecanismo

REF.NO. CODE [qmy Eriq NAME OF PARTS
1 537923001 1|moss | UPPER SHAFT
2 153040001 1195 909 ks 2 CRANK ROD ASSY
2-1 144712001 2|o 53476 SCREW 4.76
3 $10038001 1moS9 22008 UPPER SHAFT BUSH (F)
4 014780622 1P+ b x2v6359%K3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 19789 x2Mm UPPER SHAFT BUSH (M)
6 072630260 1[~7 U2 %63020y BALL BEARING 6302VV
7 048150142 T|hx7%4 3% RETAINING RING, C15
8 $38035009 |\ 1|z7—y»3 PULLEY ASSY
9 014760622 | 2|7+ f x % U595 SET SCREW, SOCKET (CP) S\M5.95
10 152231000 IPUF & EE COUNTER WEIGHT
11 100250001 1222714 SCREW, SM7.14
12 014770622 2|7+ P A 263545 3 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1|k 222635 SET SCREW, SM6.35
8|14 $37925001 TIANUES Lo h s s THREAD TAKE-UP LEVER ASSY
14-1 153330101 1|7oEvs = THREAD TAKE-UP ASSY
14-2 152236001 \Frevsyrysy THREAD TAKE-UP SUPPORT STUD
14-3 152237001 vty eso s NEEDLE BAR CRANK
0 14-4 132051001 1 +¥5 %3571 SCREW, FLAT SM3.57L
14-5 152238001 TAUFS LY THREAD TAKE-UP LEVER
14-6 $37926001 X 1| usma% NEEDLE BAR CLAMP
14-7 062680812 1| ~2437-420X8 SCREW, PAN SM4.37-40X8
15 014780622 17+ b 22635943 SET SCREW, SOCKET (CP) SM6.35
16 102630001 HAURES P noa% NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 [y 1|1ty 731 NEEDLE BAR GUIDE
18 100242003 2|v 22357 SCREW, SM3.57
19 155578000 (X 2|54+ OIL cAP
20 152240101 [ 1|{nUsoa NEEDLE BAR (A)
21 144458001 HZ27YU% X 2357 SET SCREW, SM3.57
22 152242001 1Y Hy x 2Ly NEEDLE BAR BUSH (U)
23 152243001 1|y x4 up NEEDLE BAR BUSH (D)
24 b3 11320y NEEDLE

118-230-123




C. £ % / Feed mechanism/Transportvorrichtung / Mécanisme de |’entrainement /

Mecanismo de la alimentaciéon

4—@

@gj{—j@]

27130 29 28 30

24 20

118-230-202




C. X! % / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de |la alimentacidn

REF.NO. CODE |q'ty Erxd NAME OF PARTS RV
#a $37930001 |/ 1|x#2vULit—52 X FEED LEVER ASSY
1 $37931001 1[x%4 % U Lst— X FEED LEVER
1-2 153041001 13ax2unsavss TACK LENGTH SLIDE BLOCK ASSY
1-3 151602002 | 1|+ x%va37 SET SCREW, M4.37
1-4 153924001 17Tk FELT
1-5 108802001 [ 1[4 2 E®4xa WICK 4X4 (L = 250)
1-6 $37932001 |y 1|#2usnaan FEED CAM ROLLER
1-7 $37933001 |/ 1|aovs ROLLER SHAFT
1-8 014760622 | 1|7+ b x % ¥5.95 SET SCREW, SOCKET (CP) SM5.95
2 $37934001 |4 1|XA & UL sS— 24 X FEED LEVER BUSH
3 183493001 |y 1|4#2U¥ 94y bH5—23 FEED SHAFT SET COLLAR ASSY
3-1 $09212001 |, 1[€y 55— SET SCREW COLLAR
3-2 101706001 | 2|k x % Y635 SET SCREW, S\M6.35
4 $37935001 g2 Lis—%3 Y FEED LEVER ASSY
4-1 $37936001 1yt 2 UL ss— Y FEED LEVER
4-2 $37932001 [{ 1|#2 U Lan FEED CAM ROLLER
4-3 $37933001 |/ 1|z ROLLER SHAFT
4-4 014760622 174 b X % U595 SET SCREW, SOCKET (CP) SM5.95
5 152759001 1549034 TACK WIDTH FEED SHAFT
@ 6 014760622 174k x 2595 SET SCREW, SOCKET (CP) S\VI5.95
7 152760001 #8549 yLn—-vz TACK WIDTH LEVER SHAFT
8 048180142 k27973808 RETAINING RING, C18
9 152756001 20252 r 318 THRUST WASHER 18
10 014760622 1|7+ k% % U595 SET SCREW, SOCKET (CP) SM5.95
11 $37937001 AT UBLTSoy FEED CAM BRACKET
12 537938001 142U % nx FEED CAM X
13 014760622 | 2|7+ b x % U595 SET SCREW, SOCKET (CP) SM5.95
14 $37939001 1navs CAM SHAFT
15 048060342 | 1|+ x7Es RETAINING RING, E6
16 070688850 |4 2|5 v <% ™ resszznR BALL BEARING 688ZZNR
17 $37940001 215 %2> LOCATOR PIN
18 062681012 | 2|+ ~=437.40x10 SCREW, PAN SM4.37-40X10
19 $37937001 A2 UD LTS HY h FEED CAM BRACKET
20 $37941001 1|42 Unny FEED CAM Y
21 014760622 | 2|7+ k 4 % U595 SET SCREW, SOCKET (CP) SM5.95
22 $37939001 [4 1|nnus CAM SHAFT
23 048060342 1| k% 7e6 RETAINING RING, E6
24 070688850 |, 2|47 7 #68822NR BALL BEARING 688ZZNR
@ [ 537940001 || 2|15 %xen LOCATOR PIN
26 062681012 | 2|+ ~=3437-40x10 SCREW, PAN S\V4.37-40X10
27 $37942000 | 2|»nv 7 U518 COUPLING HUB 8
28 $37943000 | / 2|#v 7 U 4inT63s COUPLING HUB 6.35
29 §37944000 |/ 2|AYT UL 2~—4 COUPLING SPACER
30 014760622 | 8|7+ b A % U595 SET SCREW, SOCKET (CP) SM5.95
31 $37945051 WA Y UALPoF 114 FEED BAR GUIDE PLATE
32 145318001 | 8| %% 437 SCREW, SM4.37
33 $37946001 |, 2|#2u#xrzL ky FEED HOME POSITION DOG
34 062300512 | ¥ 2|#~a3xs SCREW, PAN M3X5
35 S37947001 |/ 2|/ st t—pryys 14 HOME POSITION SENSOR SET PLATE
36 062680612 | 2|+ ~=437.40%6 SCREW, PAN SM4.37-40X6
37 P X 1|AHTses PRESSER ARM ASSY
37-1 152768009 | 1|44 ™7 PRESSER ARM
37-2 $37949001 1|+ 4T FL6—R PRESSER ARM LEVER (R)
37-3 $37950001 A HTmFrLm— PRESSER ARM LEVER (L)
37-4 $34839001 HASTHFLK-Us PRESSER ARM LEVER SHAFT
37-5 116629001 | 2|w#x WASHER
37-6 048050342 | 2| r x7Es RETAINING RING, E5
37-7 014760622 1|7+ k%2595 SET SCREW, SOCKET (CP) S\M5.95
37-8 X T#4T7 R PRESSER FOOT (R)
118-230-202




C. £ Ff® / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement /

Mecanismo de la alimentacién

23 22 24 20

2130 29 28 30

é@i@%

26
l— 4 1 -
25—
;LU
118-230-202

i




C. X' B41% / Feed mechanism /Trans

Mecanismo de la alimentacién

portvorrichtung / Mécanisme de I'entrainement /

REF.NO. CODE |q'Ty Bl Ao NAME OF PARTS RV
37-9 3 EST S PRESSER FOOT (L)
37-10 152783001 2[4 ¥ TP A YT 14 PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 TAHT 74T (428 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 | 6|45 % w357 SCREW, FLAT SM3.57
37-13 $37951001 |\ 2|## T 5Lic—14 PRESSER ARM LEVER PLATE
37-14 146354001 | 2|¥#x WASHER, PLAIN 5
37-15 018500822 | 2|7+ # bs5x8 BOLT, SOCKET M5X8
37-16 153570001 2[#%T 2Py 1Oy K SPRING GUIDE ROD
37-17 145478101 |, 2|2 >3 va7s SHOULDER SCREW, S\M4.76
37-18 P 2|+ zssx SPRING, EXTENSION
37-19 152788000 | 2|+ T/tzxno SPRING COLLAR
37-20 153567000 | 2|4#z/txns— SPRING COLLAR
38 152769001 1#205123 FEED BRACKET ASSY
38-1 152771000 | 2|42 uz1ho+ WASHER
38-2 152773000 | 1|¥asx>9ysaxa BUSH
38-3 141331001 %252 550 BUSH
39 152772001 2(no WASHER
40 071047650 | 2|amxz 346 BEARING BALL 3/16
41 025060232 | 2|e5%#z5a9 WASHER, PLAIN M 6
(' 42 017761412 2| | 5.95%14 BOLT, M5.95X14
43 153057002 | 2|#4utas 12y SCREW, SOCKET SM4.37
44 153035000 | 1]|#%To7oxuk PRESSER ARM FELT
45 P 1+ u12 FEED PLATE
118-230-202



D. 3R I L4 B3R / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de
leveur du pinceur /Mecanismo del levantador de ménsula de trabajo

g 20—F% -

& 20—

118-230-204
E. sk3A Bk / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hilo

118-Z30-405




leveur du pinceur /Mecanismo del levantador de ménsula de trabajo

D.# I L4 B3R / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

W

REF.NO. CODE Q'TY Ex x4 NAME OF PARTS RV
1 $37961001 TlUsaa LINK A
2 $37962001 | L 1|V 48 LINK B
3 $37963001 | , 1|U>4cC LINK C
4 537964001 | [ 1|U=2 oA LINK SHAFT A
5 537965001 1|\ sz8 LINK SHAFT B
6 537966001 il KIS 2 e LINK SHAFT C
7 537967001 1|Vew e LINK SHAFT D
8 100281001 |  6|¥#% WASHER
9 $37968001 |y 6|2F+Y7E>8 SNAP PIN
10 $19662001 | | 2|z#v7E>LsS SNAP PIN
1 537969001 | ¥ 1|#¥ T+« % PRESSER PLATE
12 $37970050 | ¢ 1|#Hz 1423925 BUSH FOR PRESSER PLATE
13 151602001 . T bAF437 SET SCREW, SM4.37
14 510105001 L VS VA S SPRING
15 $37971001 || 1|44+ SENSOR MOUNT
16 062680612 1|#~24.37-90%6 SCREW, PAN SMI4.37-40X6
17 537972001 e hner14 SENSOR PERCEIVE PLATE
18 018300636 1|7+ 4L b 3x6 BOLT, SOCKET M3X6
19 537973001 THobra KU wsrga SOLENOID SETTING PLATE
20 106629002 4o A %437 SCREW, SM4.37
21 100645003 4 HF WASHER
22 $37974000 TAYIPHR R YIN—T L PRESSER BAR LIFTER LEVER RUBBER
23 013781012 21 b AR V635743 SET SCREW, (CP) 5M6.35

118-Z230-204

E. R34 B3R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /

Mecanismo del limpiador de hilo

REF.NO. CODE Q'TY B ado NAME OF PARTS R
1 538023001 |y 1|71 —=% KL /5~ THREAD WIPER DRIVING LEVER
2 152822001 1l e A1) THREAD WIPER SHAFT
3 025770232 1ES%#2F2m635 WASHER, PLAIN M 6.35
4 048040342 1|k % 7Ea RETAINING RING, E4
5 014680622 WWFPH b XxTa37043 SET SCREW, SOCKET (CP) SM4.37
6 538024001 | L 1724 n—OY KT THREAD WIPER ROD SHAFT
7 $38025001 |/ 1|74n—nw k2 s THREAD WIPER ROD ASSY
8 014680622 1WFPH AR I372 %3 SET SCREW, SOCKET (CP) SM4.37
9 048060342 1| k2 7E6 RETAINING RING, E6
10 116629001 2| HHx WASHER
11 152823001 121408 =107%2 3 THREAD WIPER ARM ASSY
12 048030342 1| b A TE3 RETAINING RING, E3
13 152827009 L i L V2 OIL CAP
14 014710522 VWPH+ b X xTarso 43 SET SCREW, SOCKET (CP) M4.76
15 156206001 TZAm—n THREAD WIPER (A)
16 062670512 1|+ ~z1357-40%5 SCREW, PAN SM3.57-40X5
17 025350132 Tes¥Hzrsay WASHER, PLAIN S 3.5
18 156495001 W21 H—t—F FINGER GUARD
19 062671012 2|7~ 3357-40X10 SCREW, PAN M3.57-40X10

118-Z30-405




F. T#iE3{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/
Mecanismo del eje inferior

118-Z30-305

-11-



F. T#hB{R / Lower shaft mechanism / Untere
Mecanismo del eje inferior

Welle / Mécanisme de I’arbre inférieur /

1 2

REF.NO. CODE Q'TY =8 NAME OF PARTS RN

o 141786001 No5oraykasxy CRANK ROD STUD SCREW
2 100090004 1|+ k7.8 NUT, SM7.14
3 014680622 1P+ b X2Ta379 43 SET SCREW, SOCKET (CP) SM4.37
4 152245001 IELENFEZY ROCK GEAR
5 S37978051 ELANE =2 ROCK GEAR SHAFT
6 181995001 ey rhs—73 SET SCREW COLLAR ASSY
6-1 101706001 2| X% U635 SET SCREW, SM6.35
7 014760622 1|7+ b 2% U595 SET SCREW, SOCKET (CP) SM5.95
8 $37979001 |1 1|{v4 o443 LOWER SHAFT ASSY
9 S37981051 |Y 1|savsxau LOWER SHAFT BUSH
10 014760622 1|77 b X% 595 SET SCREW, SOCKET (CP) $\M5.95
11 152678001 MNavFaveyss SHUTTLE HOOK ADJUST STUD
12 081003670 1oV > Zpws3 O RING, PW3
13 S03704001 1Y rhS—22 SET SCREW COLLAR ASSY
13-1 014770622 2|PF b X2 T6354 % 3 SET SCREW, SOCKET (CP) SM6.35
14 P T R TP SHUTTLE RACE BASE ASSY
14-1 ¥ B i SHUTTLE RACE BASE
14-2 502429101 UEEEE S =t SHUTTLE RACE THREAD GU|DE
14-3 062660412 2|+~ 3318-40x4 SCREW, PAN SM3.18-40X4
14-4 152683001 2|7t h= b iy LARGE SHUTTLE HOOK SET CLAW
14-5 152684101 PAE & R TP SPRING
14-6 402887001 2| ¥4 %32 WASHER, 3.2
14-7 062660712 2|+~ a318:40%7 SCREW, PAN SM3.18-40X7
14-8 153050000 21X A NTRALTIN R SHUTTLE RACE BASE FELT
14-9 S02877000 |\ 2{# 3 £ ®4xa WICK 4X4 (L = 350)
15 014760622 1[FP3 b 22 U595 SET SCREW, SOCKET (CP) SM5.95
16 152678001 HAvFIaneyus SHUTTLE HOOK ADJUST STUD
17 081003670 1o > spws ORING, PW3
18 048080342 1| b x7E8 RETAINING RING, E8
19 152681201 1 F3 18— DRIVER
20 018501422 1| 7+#N r5x14 BOLT, SOCKET M5X 14
21 bd NAxh= LARGE SHUTTLE HOOK
22 * « 1+hn= INNER ROTARY HOOK
23 120438001 12U yxpEs DOWEL PIN
24 159610101 THE>r—243 BOBBIN CASE ASSY (A)
24-1 154339001 THE>r—23a3 582 TENSION SPRING
24-2 154341001 U= S ST T T SCREW
24-3 159612001 HWomsro sz BOBBIN TENSION SPRING
25 159613001 1|#E> BOBBIN

|
: 118-230-305




G . #5EEBER / Lubrication / Schmierung / Lubrification / Lubricacién

37 36 35

E 7
5 441210 ®—9

3l

118-Z30-350




G . ¥a/E/ARER / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qTy EiX o NAME OF PARTS RV
1 152948001 | " 1| 1uHy p= K OIL WINDOW
2 S07333001 | » 1|# 1o Fit1Ts OIL FEEDING PIPE (S)
3 507456000 1lEz—nFa1-75 OIL TUBE (L= 160)
4 148738000 173 WICK
5 107149001 1|2zhp FELT
6 $37983001 1|m7S9%amayyr WICK SUPPORT
7 062680612 1|+~ 24.37-20X6 SCREW, PAN SM4.37-40X6
8 025680232 eSSy H2Fab437 WASHER, PLAIN SM4.37
9 028680242 | 4 1|/$34#22-437 WASHER, SPRING 2 SM4.37
IH 10 $10478000 11aY Fagarzuk FELT
11 $34986000 1|E=ngz—7 OIL TUBE (L = 135)
12 153920001 117 3 £ Eax4 WICK 4X4 (L =300)
13 107149001 1|7z k FELT
14 $21527001 1|F7rEvtamayyr WICK SUPPORT
15 S10162201 | 4 1|1nyHKEexH4T WICK SUPPORT
16 060670512 1[/84 > K 357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 | ¥ 1|E=nFa—7 OIL TUBE
18 $18093100 [/ 1|4 3 e Eaxa WICK 4X4
19 153562001 | ! 1|e54 3% FLAT WICK (L = 150)
20 151927001 1195yF 2z b CLUTCH FELT
21 104567001 17z:ex94yx WICK SUPPORT
22 159565000 |y 1|4 3 &£ ®2.5x150 WICK (L = 150)
23 $37985000 |/ 1|z174#2z b FELT
24 $37986000 [/ 1|e=n32—7 OIL TUBE
25 $18093100 1|7 3 £ Eaxa WICK 4X4
26 145547001 HFEa—Tkns TUBE HOLDER
27 062670512 1|+~ 2357-40%5 SCREW, PAN SM3.57-40X5
28 $37987001 1Yo o%abaysr FELT SUPPORT
|29 $37988000 1|28 9%ana710p FELT
= |30 062680612 1[#~24.37-40x6 SCREW, PAN SM4.37-40X6
i 31 S09043000 | + 1|7 Tk FELT
- |32 152948001 1| 1EY k7 K OIL WINDOW
& 34 $34983000 |; 1|E=nF2-7 OIL TUBE (L = 160)
- I35 $34986000 |4 1|E=nFa-7 OIL TUBE (L= 135)
36 $34982000 1|l€znFa-7 OIL TUBE (L = 70)
37 153920001 117 3 e Eaxs WICK 4X4 (L = 300)
38 152969001 1a-k4vTHz CORD SUPPORT
- _ 139 062670512 114~ 3357-40%5 SCREW, PAN SM3.57-40X5
90 148738000 | 1|7sex WICK
41 148738000 |/ 1|y 3 k% WICK
42 152956001 1|2 2 e£axa WICK 4X4 (L = 500)
43 106436001 17T FELT
44 228475000 | | 3|4y v ot F1.9x80 BINDER
118-Z30-350



H . il > BfR / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

<A7ia LOPTION>

g—31
23_% ~b—30

BH—29

'\-..\ '
e on

118-Z30-401
-15-




H. Rl > B3R / Threading mechanism / Fadenf

uhrungsvorrichtung / Mécanisme de I'enfilage /

9

‘OD:I"-..IO'!U'I-I‘-\UJN—‘

Mecanismo_cig enhebra_cjo_
REF.NO. CODE |q7y £t NAME OF PARTS RIV

152869001 | 1]|7—4uq 55 ARM THREAD GUIDE
062710612 1|+ ~2476-32x6 SCREW, PAN S\V14.76-32X6
152870001 N7—4o1bnsy ARM THREAD GUIDE
062670612 1]+~ 23357-40x6 SCREW, PAN SM3.57-40X6
113316001 L S, S ARM THREAD GUIDE
060670612 114542 F357.40%6 SCREW, BIND SM3.57-40X6
159224001 Nr7—b1rpn ARM THREAD GUIDE
152872001 | " 1|1 rranogq TENSION BRACKET
114294001 1louss O RING

10 P Tk btz SPRING

11 150551000 1 karses PIN

12 100398001 A bFamofsy TENSION STUD

13 100136001 A bF3mo+y k TENSION NUT

14 P 1 bF39 504 TENSION SPRING

15 159805001 NI bFIS o541 TENSION DISC PRESSER

16 145446001 2|11 bFI IS TENSION DISC

17 100402004 [ b X %9357 SET SCREW, SM3.57

18 103950003 1| F %2595 SET SCREW, SM5.95

19 115186001 Woaqsbranoss MAIN THREAD TENSION STUD

20 100136001 1T rFamory TENSION NUT

21 115188001 2aq k¥4 TENSION SPRING

22 145446001 2|1 bFas Ly TENSION DISC

23 152889001 HEvxqhansy THREAD RETAINER

24 062670612 2|+ ~2357.40%6 SCREW, PAN SM3.57-40X6

25 152890001 HAUES S fPos1a NEEDLE BAR THREAD GUIDE (A)

26 152891001 HAUES X 20p1 k7 ogq NEEDLE BAR BUSH (D) THREAD GUIDE

<#7 3>/~ Y/OPTION PARTS >

27 152881001 | 1|x*L 15143 NEEDLE COOLER ASSY

28 014680622 1|7+ kX% 9837% 4 3 SET SCREW, SOCKET (CP) SM4.37

29 152883000 1 1|7z raxiss FELT 8X15.5

30 152884001 HI%Loqobps NEEDLE COOLER THREAD GUIDE

31 062670412 1|+~ 3357-40x4 SCREW, PAN SM3.57-40X4

118-230-401




. % %PB8{#% / Bobbin winder mechanism /Spuler /Mécanisme du bobineur / Mecanismo del
devanador de la canilla *

o1 " 8—3 &—2
©S—A4 o4

118-230-402

17




. #7=R3{% / Bobbin winder mechamsm/SpulerfMecamsme du bobineur/Mecanismo del
devanadorde la canilla

REF.NO. CODE |q'Ty £l XA NAME OF PARTS RV
1-1 $37991009 |4 1|om 72 TOP COVER
1-2 $37992000 [ 1|1 rvx 5 BOBBIN WINDER ARM
1-3 $37993000 | 1 1[4 %% PLATE SPRING
1-4 048100142 1| kx99 3mc10 RETAINING RING, C10
1-5 $37994001 [ 1|1 bz%yxuy BOBBIN WINDER CLAW STUD
1-6 $37995001 |/ 1|#Erawx BOBBIN PRESSER
1-7 014679320 |/ 1|73 b x 2 Y3574 # 2 SET SCREW, SOCKET (CP) M3.57
1-8 $37996001 % 1|1 Fvxv x BOBBIN WINDER CLAW
1-9 014680622 1P+ b 225437243 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1|k 27E5 RETAINING RING, E5
1-11 $37997001 |« 1|1 rvave BOBBIN WINDER SHAFT
112 154528001 W1rexo0v BOBBIN WINDER WHEEL
1-13 120448001 156 RUBBER RING
1-14 120990001 2(7a 7Y% b2 25037 SET SCREW, SM4.37
1-15 $10174000 | 1|kayssr14 DUST GUARD PLATE
1-16 $37998001 |/ 1|« k7% 512 SPRING
1-17 152938001 12 % KNIFE
1-18 062680512 1|+~ 2437-40x5 SCREW, PAN S\M4.37-40X5
1-19 159574101 A rFIm ks TENSION STUD
1-20 100136001 1 rheass+vt TENSION NUT
1-21 115188001 1vas rEanoisg TENSION SPRING
1-22 145446001 2|1 rFIH 45 TENSION DISC
1-23 144105000 FasosamTysa FLANGE WASHER, TENSION SPRING
1-24 021680202 1+ k252437 NUT, 2 5M4.37
1-25 141590001 11k ptosgny THREADING BAR (U)
1-26 100022004 | 2|+ k595 NUT, SM5.95
1-27 025680232 eS¥ 525237 WASHER, PLAIN SM4.37
2 062681212 2|~ 3437-40X12 SCREW, PAN S\M4.37-40X12
3 062680812 1|+~ 2a37-40x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|es¥#HxFaimazy WASHER, PLAIN SM4.37
B $10176000 11 hes7=1) BOBBIN WINDER PULLEY
6 014760622 | 2|7+ kA2 U595 SET SCREW, SOCKET (CP) SM5.95
118-230-402




K. #Y)) B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil/ Mecanismo de la cortadura de hiros

118-Z30-403

-19-



K. R B3% / Thread trimmer mech
coupe-fil / Mecanismo de |a cortadura de hiros

anism !Fadenabschneidevorricht

ung/Mécanisme de

2¢- |

REF.NO. CODE Q'TY ELxXoq NAME OF PARTS R
1 $38001001 N 1|1 r%usa THREAD TRIMMER CAM
2 014770622 2|PH b AR V63553 SET SCREW, SOCKET (CP) S\M18.35
3 538002001 Yo Wvbsskryversa SOLENOID SET PLATE
4 060680712 2|51 > Ka37-a0x7 SCREW, BIND SM4.37-40X7
5 154599000 vt rkoysgo SOLENOID CUSHION
6 S02652001 1|# 4% WASHER
7 $23836001 Tobs g L=z SOLENOID LEVER ASSY
7-1 S02654001 L AP G Py SOLENOID LEVER
7-2 014680622 NP+ b x2va379 %3 SET SCREW, SOCKET (CP)SM4.37
8 $38003001 17 b=t Lgg— PUSHING LEVER DRIVING LEVER
9 145478101 | © 1|52 2476 SHOULDER SCREW, SM4.76
10 538004001 | + 1|~ FILis=2 vy H=0 DRIVING LEVER STOPPERH =0
10 538004002 | Y. 1|2 koL ARYrH=023 DRIVING LEVER STOPPER H = 0.3
10 $38004003 W2 E9Lis—2 by H=0.6 DRIVING LEVER STOPPERH=0.6
11 018681022 2|7+ £ b 437X10 BOLT, SOCKET SM4.37X10
12 025680132 2|lES5Y 23037 WASHER, PLAIN S 4.37
13 159905001 TFARITFIhL w2 ADJUST SCREW
14 106147002 117w b 7.94 NUT, SM7.94
15 538005001 [y 1] koL ss— TPrtasy DRIVING LEVER SHAFT
' ) 16 231071001 1| #%8x15 BUSH 8X15
17 117934009 14954 OlLcap
18 510189001 W2 KOS9 RNz SPRING
19 048070342 2|k % 7E7 RETAINING RING, E7
20 154596000 T b2 UBLLS—s v g0 CUSHION
21 538006001 A rFUo EmLK—% s THREAD TRIMMER DRIVING LEVER ASSY
21-1 538007001 TN b2y KA L= THREAD TRIMMER DRIVING LEVER
21-2 153597001 oo 1 kit hs— LOWER THREAD RETAINER COLLAR
21-3 $30033001 1822357 SHOULDER SCREW, SM3.57
21-4 148813001 2| H % WASHER
21-5 106129002 11#¥ k357 NUT, SM3.57
21-6 028350242 1[I xH %235 WASHER, SPRING 2-3.5
22 014770622 VPH b XxD6350 %3 SET SCREW, SOCKET (CP) SM16.35
23 502354001 § 1evuE¥74L 3298 STUD SCREW (B)
24 100022005 |+ 1|+ f 595 NUT, SM5.95
25 538008001 |4 1|+ rxyQ P THREAD TRIMMER ROD ASSY
25-1 538009001 |/ 1|1 rxy =RV THREAD TRIMMER ROD
25-2 S07512001 [N ER gV = P ROUND JOINT (R) ASSY
| = 125-3 100022005 1+ k595 NUT, SM5.95
[ , 26 110233001 W2 x<n76 STUD SCREW 4.76
27 110161004 11+ kazs NUT, SmM4.76
28 109893002 T % WASHER
29 538010001 |+ 1 ThHFULH— THREAD TRIMMER LEVER
30 510195001 [V 1|1 k% 1y L o Sy LEVER SHAFT
31 110367001 T #H % WASHER, PLAIN SPECIAL 8
32 048060342 11r %786 RETAINING RING, E6
33 014760622 1|74 b 22 U505 SET SCREW, SOCKET (CP) SM5.95
34 $38011001 R VE S THREAD TRIMMER RETURN SPRING
35 158940001 1185z n4 SPRING HOOK
36 110233001 1| #2248 STUD SCREW 4.76
37 110161004 1|+ ~age NUT, SM4.76
38 153484001 1% 2xa.76 WASHER, PLAIN SM4.76
39 025710232 HESHH2Fa1ma76 WASHER, PLAIN SM4.76
40 538012001 | « 1 Lehrlbiti—nz CONNECTING ROD LEVER ASSY
41 510202101 Tbepobit—sin CONNECTING ROD LEVER SHAFT
42 014680422 HWPF b X xTa379 %3 SET SCREW, SOCKET (CP)SM4.37
43 538015001 1 nsa NEEDLE PLATE
44 $38016001 e rFyLep THREAD TRIMMER CONNECTING ROD
45 $10205001 11 Fong s MOVABLE KNIFE ASSY
a6 510208001 AR nhotro0a WASHERT=0.4
118-Z30-403



K. SR¥)"J Bk / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil /Mecanismo de la cortadura de hiros

118-Z30-403




K. %41 B8{% / Thread trimmer mechanism / Fadenabs
coupe-fil / Mecanismo de la cortadura de hiros

chneidevorrichtung / Mécanisme de

REF.NO. CODE |qQ'Ty Ertq NAME OF PARTS RM

‘|46 $10208002 T FSnheH T=05 WASHERT=05

46 510208003 T FEo2nnsy 1=06 WASHERT=08

47 S00705001 N1 Emnss - MOVABLE COLLAR

48 $10209101 1252437 SCREW 4.37

49 510210101 1faF1n FIXED KNIFE

50 111140002 2[> 2 x238 SCREW, SM2.38

51 100032004 2|45 39837 SCREW, FLAT SM4.37

52 106629002 2|4 2837 SCREW, SM4.37

53 * 1714 NEEDLE HOLE PLATE

54 100360003 2|7 %238 SCREW, FLAT SM2.38

55 228475000 () 1|#vaasse F1.9X80 BINDER

118-230-403



L. ki X R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo qn

118-230-406
M. $HIERHERRI(R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

118-Z30-501

23-



L. RiE X B81% / Thread nippe

rmechanism / Fadens

Pannvorrichtung / Mécanisme de pince-fi| /

Mecanismo de |a mordaza para hilo
REFNO. | CODE oty T NAME OF PARTS R

1 538031001 |+ 1|« = S u EAS TENSION RELEASE ROD

2 145478101 |+ 2 dx2476 SHOULDER SCREW, S\M4.76

3 $38032001 | % 1]« = 4 P TENSION RELEASE LEVER

4 145474101 (N 1|44 Pkl 0= PRESSER BAR LIFTER LEVER SHAFT

5 501998001 HW783Y% k25357 SET SCREW, SM3.57

6 538033001 ThS5—13 COLLAR 13

7 048040342 | 2|t xmeq RETAINING RING, E4

8 109763002 1% % WASHER

9 145475101 [ e = P TSN SPRING

10 $31006001 UERS &2 E4 PRESSER BAR LIFTER LEVER

11 062351216 |/ 1|3~ a3s¢12 SCREW, PAN M3.5X12

12 102707001 K27 ES WASHER

13 531952001 HAHIPros. 4 PRESSER BAR LIFTER CRANK

14 $10239001 11 bz xxe TENSION RELEASE BAR

§
118-230-406
M.  StOIEiS 2887 / Synchronlzer/Synchronrsator/Synchromsateur /Sincronizador
REFNO. | CODE Jorv ELxq NAME OF PARTS [RV)

1 538072001 | Y 1[s>nas 14y s SYNCRONIZER ASSY

2 062400806 | 2|+~ q4xs SCREW, PAN Maxs8

3 538080001 HANS 25 0sp s NEEDLE DOWN MAGNET ASSY

4 538082001 A AV & S NEEDLE UP MAGNET AsSy

5 062681412 | 3 F~N3437-40x14 SCREW, PAN SM4.37-40X 14

|6 025680132 3l HH %o amasy WASHER, PLAINS 4.37
118-Z30-501

-24- () /
‘.f .,




N.23> hA—JLKy 7 XM/ Control box mechanism / Schaltkasten / Mécanisme du boitier
de contréle / Mecanismo de la caja de controles

—_—— e — — —

<37 200v.220V (

THREE-PHASE 200,220V > 4 2 7
- P

<372 418V,380V/ ®
6 THREE-PHASE 416V,380vV> { _3 @_?
1

<F T 220V 230V

w2 230V SIN -
SINGLE-PHASE 220V.230V > SEZE TSN SINALERHAGE 250y

éﬁﬂm

118-230-502

-25-




ntrol box mechanism /Schaltkasten / Mécanisme du boitier

1 N.3 > bO—JLKy 2 ZE8F/Co

-26-

de contréle / Mecanismo de |a caja de controles
REF.NO. CODE [q7Ty b xo NAME OF PARTS RVI
1 $38087009 [/ 1|V o=~ 3 - BOX ASSY
1-1 538088009 WWFobrgivo POWER SUPPLY BOX
12" 538089009 [/ 1|x> %o PO MAIN P.C. BOARD MOUNTING PLATE
1-3 538090009 |/ 1{sczupryy 148493 PANEL MOUNTING ASSY
1-4 538093000 | v 1[a-kx HIA14 CORD PRESSER PLATE
1-5 0A5401206_ S 2| +FANY Y 2 AX12DR SCREW, PAN (WASHER) M4X35DB
1-6 538094000 |/ 1|pc77>E—44 s DCFAN MOTOR ASSY
1-7 0A5403506 [+ 2 + TN 2 ax35DR SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 [ 1|+3~+4 2 4X8DB SCREW, PAN (WASHER) M4X8DB
1-9 0A5401206 | 1|+ ~+4 34X1208 SCREW, PAN (WASHER) M4X35DB
1-10 021400206 |/ 4|22+ pa NUT, 2 M4
1-11 538095001 A Fers 2y 3 POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 538200000 | « 2 MOSFET25K 1938 MOSFET25K 1938
1-11-2 232384001 |v 1 ST 7V i\DsA362MA SURGE ABSORBER
1-11-3 538201000 |y 2[/cy A Z\14D4ATY VARISTOR
1-11-4 S08030000 | 2|Gk=— xsar G FUSE (5AFB)
1-11-5 157219000 | » 2 AL —-T5A.0 FUSE 5A-D
1-12 $38102001 |+ 1 INF I F Ny 3 PANEL CIRCUIT BOARD ASSY
1-12-1 530260002 |+ 3 SWDP1-100 SWDP1-100
1-12-2 530260003 | 1|swppi-100 SWDP1-100
1-12-3 U16693000 | © 1/ppz 1Y ¥ D55808-1 DIP SWITCH:DS$808-1
1-12-4 530280000 | 1 7 —PKB24SPC36 BUZZER PKB24SPC36
1-12-5 $38104000 |, 1 L >3 — A EVQVEMFO1 ENCODER EVQVEMFO1
1-13 502907000 |4 1[¥+s DIAL
1-14 $38105000 |£ 1|2w bswa—pFao 3 FOOT SW CORD ASSY
1-15 $38106000 [+ 1 IR —F g 2 PANEL CABLE ASSY
1-16 $38107000 Te1¥37o e g g CONTROL POWER SUPPLY CORD
1-17 $38108000 Fo V| E—sFoarsg_ MOTOR POWER SUPPLY CORD
1-18 538109000 [/ 1]4#— s s (P GATE POWER SUPPLY CORD
1-19 $38110000 | * 1|perz— 3 PER CORD
1-20 $11949000 |+ 2|5 45y SET RUBBER BUSH
1-21 S00554000 |+ 16|+ # — b 6NS SUPPORT 6NS
1-22 S38111000 | % 1|#x— k65 SUPPORT 6S .
1-23 0A4300605 | ¥ 4+ FAH T 3 3x6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 [} 1]|a— K2 Z2213 CORD CLAMP (13-L)
1-25 S09141000 a2l S K722 16L CORD CLAMP (16-L)
1-26 008400604 |V 12|+ kS X Daxs SCREW, TRUSS M4X6
1-27 538116000 | 1 Ry i s FRAGMENT PROTECTOR NET
9 $38130000 |* 1|prRoM+ T¥393 PROM CONTROL ASSY
9-1 538143000 |+ 1[cmosLsi27csta CMOSLSI27C512
10 538131000 (Y 1|prOME — H73 PROM MOTOR ASSY
10-1 538143000 | 1 CMOSLSI27C512 CMOSLSI27C512
11 228475000 [+ 8|4y ss K1.9x80 BINDER
12 516568000 [+ 1 IR 7 H3191-03R1 CONNECTOR (3191-03R1)
118-Z30-502



N.3 > bhA—-IKy 7 ZXEFH/Control box mechanism / Schaltkasten / Mécanisme du boitier
de contréle / Mecanismo de la caja de controles

<3V 2 200V, 220V / <7100V / SINGLE-PHASE 100V > <3% 2 416V,380V ¢ 1
THREE-PHASE 200v,220V > — b THREE-PHASE 415V,380V > 4 -3
=y

<& Y3 2200230V /

SINGLE PHASE 220V,230V> <& 2%/ 230V I SINGLE-PHASE 230V >

éﬁ‘i-l
-],

118-230-502




N.3>hO—ky 7 Z Bf% / Con
de contréle / Mecanismo de |3 caja de controles

trol box mechanism / Schaltkasten / Mécanisme dy boitier

-28-

REFNO. | cobe |q Ty | EsAq ] NAME OF PARTS [Rm
<TyT 9.3 AT 7 /FOR POWER SUPPLY BOX ASSY (A)>
1<t v 5200y ZZOWTHREE -PHASE 200V 220V >
2-1 ; 538112001 i1 :r./)uSW? I POWER SUPPLY SW ASSY (A)
3-1 $38121000 | » 1 F=R b —FH 32 MOTOR CABLE
4-1 538123000 R Vel [Nf= 73 ACIN CONNECTOR ASSY
<Ky Z 73 3 77 /FOR POWER SUPPLY BOX ASSY (B)>
<& 1OOWSINGLE -PHASE 100V >
2- 538114000 L Foroswe 35 POWER SUPPLY SW ASSY (B)
3-1 S38T21000 N1 fE= B —Jaegz MOTOR CABLE
4-2 $38124000 R T, BN T 2By = CONVERTION TRANSFORMER (B) ASSY
5 052501205 | ¥ 4 FANDIRES5x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 412324y ks NUT, 2 M5
7 025050235 | ¥ 4 ESHY¥HxFams WASHER, PLAIN M 5
<Ky Ty 74 32 C1,C2 3 "5/FOR POWER SUPPLY BOX ASSY (C1), (C2)>
<t#>vdaisy, 380WTHRF PHASE 415V, 380V >
2-3 5381 17000 || -r./r/sw'z 3c POWER SUPPLY SW ASSY (C)
3-1 538121000 | ¥ 1 =24 -—gusz MOTOR CABLE
4-3 538127000 | 1 1 RS KL Reh 3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | | 4 FNINRE 55512 SCREW, PAN (S7P WASHER) M5X12
6 021500205 412349 ks NUT, 2 M5
7 025050235 4 EZYHxsrads WASHER, PLAIN M 5
<Ky 2y 7Y 3D3 7 /FOR POWER SUPPLY BOX ASSY (D)> —
<Xy 220V, ZBOWSINGLE -PHASE 220V, 230V >
2-4 5381 12002 1 -,-/'r/swv 3 A POWER SUPPLY SW ASSY (A)
3-1 $S38121000 1 E—ma— P B MOTOR CABLE
4-1 $38123000 1ACINT 2 2 4 73 ACIN CONNECTOR ASSY
<HKyozY 2 I 2ES 7 /FOR POWER SUPPLY BOX ASSY (E)> ————
<t v 400V/THREE- PHASE 400V
2- S38120000 1 T.»'J’AN::- KE POWER SUPPLY IN CORD (E)
3-2 $38122000 | » 1 =27 —FEs MOTOR CABLE (E) ASSY
4-3 538127000 | / 1 Neh bS04 2 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | + 4 FAZIINRESs5x12 SCREW, PAN (S/PWASHER) M5X12
6 021500205 412o34 v ks NUT, 2
7 025050235 I 4lesHHx Fags WASHER, PLAIN M 5
<Ky 2y o S g 7 /FOR POWER SUPPLY BOX ASSY (F)>
S rj230‘\/;‘5|’f\JGLE -PHASE 230v>
2-6 S38113000 1Foreing— KA POWER SUPPLY IN CORD (A)
3-2 $38122000 |/ 1E—%45- FIES 3 MOTOR CABLE (E) ASSY
4-1 538123000 | ¢ Tlacnz x4 % 73 ACIN CONNECTOR ASSY
[T/¢‘/;Powsn SOURCE J—= K/CODE I EL X NAME OF PARTS
griasy ) ITHREE-PH HASE . > POWER SUPPLY
' 200V,220v ‘ 538192009 ‘ Ty g 204 SA BOX ASSY (A)
2 2 7 SINGLE-PHASE ‘ " = POWER SUPPLY
100V ’ $38193009 },!:r YT XUHY 3B BOX ASSY (8)
Ty 'WTHREE-PHASE oy g 3’\ ‘/ ElY = POWER SUPPLY
415V 538194009 A BOX ASSY (C1)
Sl 'WTHREE-PHASE Ky 2 ‘J BT POWER SUPPLY
380V $38210009 ‘, BOX ASSY (C2)
F 2 ) BINGLE-PHASE . POWER SUPPLY
220V, 230y I $38195009 /l‘!‘ Y2 RAYH Y 3p BOX ASSY (D) ‘I
3 ] t‘JfTHREE«PHASE : = POWER SUPPLY
400V S38196009 ] By TR 53 I BOX ASSY (E) 7
2 2/ I SINGLE-PHASE POWER SUPPLY
230V ’ SBST?BUO‘F; 2RAYGH 32 BOX ASSY () J
i | [ :
118-230-502




|

I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de

carriente

118-230-515

-29-

P . EiL5EE{% / Power supply equipment mechanism / Stromversorgung / Mécanisme de




P. B3RAABIR / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de

corriente
REF.NO. CODE Q'TY Eaxq NAME OF PARTS

1 538134000 | - 1[/SRE—4x% 3 X-PULSE MOTOR ASSY
2 $38136000 | £ 1|/ RE—% Y7z Y-PULSE MOTOR ASSY
3 018401222 | i 8|7 +# L rax12 BOLT, SOCKET M4X12
4 552907000 | v 2|z - KRS #10 CORD HOLDER (10N)
5 052400806 Y 2| FANaR ESaxs SCREW, PAN (S/P WASH ER) M4X8
6 $38137000 LV ko T4y s HEAD SENSOR ASSY
6-1 $38138000 [/ 1|#> 524 HRN—ZZ HOME POSITION SENSOR X HARNESS
6-2 538139000 | £ 1 FeFrvHyn—32 HOME POSITION SENSOR Y HARNESS
6-3 $38140000 |+ 1|##Tvo 4= F SEWING CLAMP SENSOR HARNESS
7 062300412 |/ 4|+~33xa SCREW, PAN M3X4
8 062300412 |, 2|+~23x4 SCREW, PAN M3X4
9 525907000 (4 2|=— Kk 4 #9 CORD HOLDER (9N)
10 0A5401006 |V 2|+3~42 3 4X10D8 SCREW, PAN (WASHER) M4X10DB

ﬁ 11 152969001 |V 1|5- FHHTHh % CORD SUPPORT
12 062670512 1|+~3357-90%5 SCREW, PAN SM3.57-40X5
13-1 538142000 | 7 1(A##TvL s TS PRESSER SOLENOID ASSY
13-2 538144000 | V- 1|1 r2 1y Lso ko s THREAD TRIMMING SOLENOID ASSY
13-3 538146000 ({ 1[ax% #3191.04r CONNECTOR 3191-04R
13-4 538147000 |/ 1[v=9 52— 75 MARK TUBE 5

L '\’ 14 004501003 | x 4|++5 5X10 SCREW, FLAT M5X10
15 $38148000 (v 1|7—z+>1 GROUND WIRE 1
16 S38145000 | ¢ 1 F=AA2-p GROUND WIRE 2
17 052400806 | 1 FANMKF £ Faxs SCREW, PAN (S/P WASHER) M4X8
30 538048009 |/ 1|opkwv sz 25 OPBOX ASSY
30-1 538051000 | 1|op% st 2 OP CIRCUIT BOARD ASSY
30-1-1 S38056000 |/ 3[swis-15Lnmp2 SW.IB-15LMP2
30-2 538053000 | £ 1[oPH Y% 2/ — 22 OP BOX HARNESS
31 500480000 | £ 2|3 — Kok 4 #5 CORD HOLDER (5N)
32 062681012 3(F A 0437-40%10 SCREW, PAN SM4.37-40X10

9

118-230-515



Q. 7Y hEARRAMR /Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

118-Z30-518
R . By &RS{% / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la mdquina

118-230-652

31-



Q. 7 hFEARERK/ Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

REF.NO. CODE Q'TY =87 NAME OF PARTS RI
1 ' $38151001 |1 T[A4 %043 MAIN CIRCUIT BOARD ASSY
1-1 $38154000 | ' 4 |gipIcsLA4390 BIPICSLA4390
1-2 538155000 | 3|MoSFET25K1306 MOSFET25K 1306
1-3 538164000 | 6|MOSFET25K1937 MOSFET2SK 1937
1-4 533849000 | ¢+ 8|FRDT L 1 D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 | 7 1 |pipswbss7os DIP SWITCH:DS5708
1-6 0A4301005 |/ 27| + 3~ 4 2 IX10DA SCREW, PAN (/P WASHER) M3X10

118-Z30-518

R. By ER1R / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la maquina

REF.NO. CODE Q'TY Eridq NAME OF PARTS RM
1 538191000 | ¥ 1]|% - % EMDBHO. akW# 3 MOTOR EMDBH 0.4KW ASSY
2 510405000 | £ 1|€>Aq3umE—4% TOTALLY ENCLOSED 3-PHASE MOTOR
118-230-652



S1.

PXARRE{R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /

Mecanismo del pedal

-33-

118-Z30-651




S1. HEHREIMR / Foot switch pedal mechanism / Fu Bbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE [q'ty B Ao NAME OF PARTS

1 538057001 | v 1[24> 7Y pswhY k 2-STAGE FOOT SW SET

1-1 S$38165001 | A 1]28 > 7w pswo 3 2-STAGE FOOT SW ASSY

1-1-1 $38166000 [ © 1|72 Y ks s+ FOOT PEDAL STAND

1-1-2 538167001 124 >swE > 2-STAGE SW PIN
048060142 1|r2T7Z93% ce RETAINING RING, C6
025060236 MeSH¥HExFa96 WASHER, PLAIN M 6
S38168001 L Bl 1 A SPRING
538169001 12y bsW vt 4B FOOT SW SUPPORT PLATE (B)
004400803 2|+ %5 % Vaxs SCREW, FLAT M4X8
538170001 12y hxatiiix FOOT PEDAL SPRING
$38171000 1WZY bsWhn—22%9 3 FOOT SW HARNESS ASSY
S38172000 [V 1|7 rswinv—22 FOOT SW HARNESS
536260000 [/ 2(xXf1YFuxEr ks SWITCH (VX) PIN BUTTON
062302506 (| 2|+~23x25 SCREW, PAN M3X25
228475000 2| w18 F1.9X80 BINDER
538174000 17w p~sa FOOT PEDAL
538175001 e 1 e PEDAL PROTECTION PLATE
538176001 ALY FrH iz SWITCH SPRING
002300403 2| +F+~3x4 SCREW, PAN M3X4
028030246 2182 H %23 WASHER, SPRING 2-3
025030236 2l ¥ HxFa2 93 WASHER, PLAIN M 3
538177001 oy hadnsy FOOT PEDAL SHAFT
048050346 2| b 4 TE5 RETAINING RING, ES
052400606 T|#F~2/8% E54x6 SCREW, PAN (S/P WASHER) M4X6
117936001 LA e OIL CAP
$38180000 1222 %172169-1 CONNECTOR 172169-1
$36682000 [ 1|zxs2%x+v7 CONNECTOR cAP
538059000 (v 2|40 kNGT7OF GROMMET NG79F
S38178001 |4 1[2Y kswo S 4a FOOT SW SUPPORT PLATE (A)
$38179001 12w bswsSrac FOOT SW SUPPORT PLATE (Q)
018082536 | I 2|7+ #w r8x25 BOLT, SOCKET M8X25
028080246 |/ 2(/s2+ 4328 WASHER, SPRING 2-8
025080236 2l 9 H xFams WASHER, PLAIN M 8
018501036 2|7+ KIL FEX10 BOLT, SOCKET M5X10

1 028050246 |~ 2|/¢x## %25 WASHER, SPRING 2-5

1 025050236 |1 2|es¥H2rFad—5 WASHER, PLAIN M 5

1-10 018401236 |V 2(7+# Fax12 BOLT, SOCKET M4X12

1-11 028040246 |\ 2|/tx4 4 22.4 WASHER, SPRING 2-4

1-12 025040236 |/ 2|ES¥HzFarma WASHER, PLAIN M 4

1-13 144749000 ; 1KV 7240 POLYETHYLENE BAG

118-230-651

_34‘_ !



S2. F&HREATR / Foot switch pedal mechanism /FuBbetatigung / Mécanisme de |a pédale /
Mecanismo del pedal

118-Z230-651
235-



S2. H&MRBIER / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE Q'TY Exdq NAME OF PARTS RV

" 2 S38058001 [ | 1[2Le~dty b 2-PEDAL FOOT SW SET

2-1 $38027001 | | 1|2L~duy 3 2-PEDAL FOOT SW ASSY

2-1-1 $38166000 [y 2(7Y b d 1 FOOT PEDAL STAND

2-1-2 538169001 |} 2|7 rswy o 4B FOOT SW SUPPORT PLATE (B)

2-1-3 004400803 [/ 4|+435 > vaxa SCREW, FLAT M4X8

2-1-4 S38170001 (Y 2|7 bAdA/iH FOOT PEDAL SPRING

2-1-5 $38029000 [} 2[2L-> 7Y hswin—2 X% 3 2-PEDAL FOOT SW HARNESS ASSY

2-1-5-1 $38030000 | 2|2L> 7Y kswir—2 2 2-PEDAL FOOT SW HARNESS

2-1-5-2 $36260000 2[R YFVXE K5 SWITCH (VX) PIN BUTTON

2-1-6 062301205 |/ 4|#+~33x12 SCREW, PAN M3X12

2-1-7 228475000 [ 10|42 /5> K1.9x80 BINDER

2-1-8 538174000 | { 2(72v rx4u FOOT PEDAL

2-1-9 $38175001 [{ 2|R&NkTA 4 PEDAL PROTECTION PLATE

2-1-10 538176001 |/ 2|24 YF 44T/ SWITCH SPRING

2-1-11 002300403 [+ 4|+4~23x4 SCREW, PAN M3X4

2-1-12 028030246 41824 H %23 WASHER, SPRING 2-3

2-1-13 025030236 || 4|5 HzFam3 WASHER, PLAIN M 3

2-1-14 538177001 || 2|7y prgnsy FOOT PEDAL SHAFT

2-1-15 048050346 4k XTES RETAINING RING, E5

2-1-16 052400606 [ 2|+~2/¢% k£ 54x6 SCREW, PAN (S/P WASHER) M4X6

2-1-17 117936001 87542 OlL cap

2-1-18 538180000 113%2 21721691 CONNECTOR 172169-1

2-1-19 536682000 (| 1|azxs4a%+4y7 CONNECTOR CAP

2-1-21 $38059000 |/ 2|7y kNG79F GROMMET NG79F

2-2 538178001 | | 2[7v pswoy v 2a FOOT SW SUPPORT PLATE (A)

2-3 S38179001 2|7V bSWITY T EC FOOT SW SUPPORT PLATE (C)

2-4 018082536 4|7+ hax2s BOLT, SOCKET M8X25

2-5 028080246 48 % H % 2.8 WAGSHER, SPRING 2-8

2-6 025080236 4les¥HrFans WASHER, PLAIN M 8

2-7 018501036 | { 4|7+ # L rsx10 BOLT, SOCKET M5X 10

2-8 028050246 | | 4|/ x4 # %25 WASHER, SPRING 2-5

2:9 025050236 ( / 4|5 #HzxFam—s WASHER, PLAIN M 5

2-10 018401236 || 4|7+ #u hax12 BOLT, SOCKET M4X12

2-11 028040246 |/ 4|/<x¥#H 224 WASHER, SPRING 2-4

2-12 025040236 |/ 4|e5¥#zFama WASHER, PLAIN M 4

2-13 148827000 | / 1|#uz45nO POLYETHYLENE BAG

2 3{5'_

118-Z30-651



7. [TB SR / Accessories / Zubehdr / Accessoires / Accesorios

O ESOHMEBES S LAtb Y 4,

@) The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.
© Les détails des aceessoires inclus sont sujets & des changements.

@ Los detalles des los accesorios inclufdos pueden variar.

118-Z30-910

-37-



Z) ‘f‘fEnnﬁﬂﬁ / Accessones /Zu beh or/ Accessmres / Accesorios

s 3g';
/

FANEE ;Arr
REF.NO. | rCODE o B Ao NAME OF PARTS RV
11 il 538037009 Fo s phis—23 BELT COVER ASSY
1-1 i 538038009 Y1 b ps— BELT COVER
1-2 ¢ |1 | 104450109 Ag S0y OIL CAP
|2 - | 117934009 255> OIL CAP
3 | | 1] 062401006 | . 1[+~24x10 SCREW, PAN M4X10
4 5 | [538039009 | 1|4 10wy 3 OIL PAN ASSY
4-1 (1538040009 | % 1|1 s> OIL PAN
4-2 L 154467001 [ 1[n1axvy 7 DUST OILER
43 . ~.1037301215 |/ 2|vrAzyEraxi2 TAPPING SCREW, PAN V M3X 12
4-4 $18093100 | 1|# 3 k+xaxa WICK 4X4
|5 109714000 9% NAIL
6 ~ || 114486002 RUA15—541 OILER
7 | 538041000 E-57—Y MOTOR PULLEY
8 ‘1105073001 TRRYEFPARXT595 SET SCREW, SOCKET M5.95
9 1143882001 b TELY HEAD HINGE
‘|10 151604002 b %3595 SET SCREW, M5.95
194 143910009 |} 2(rm TS da RUBBER CUSHION
12 109714000 9% NAIL
13 S40417047 | « 1|B—T v ¥y~ kM BELT, VM
14 122991001 IVoELRYTIR ACCESSORY BAG
16 159613001 AL BOBBIN
17 X SYLnYYE NEEDLE ASSY
18-1 510208001 | { 1|1 Fonh>¥ 1=04 WASHER T=0.4
18-2 1'510208002 [y 1|1 KanA>H T=05 WASHERT=0.5
18-3 S10208003 |4 1|1 FynB ¥ T=06 WASHER T=0.6
19 §38042009 |\ 1|74 3 HEAD REST
20 $38043009 P ED CUSHION
21 109714000 9 ¥ NAIL
22 114483002 | 1|[KU*15—4 3 OILER ASSY
23 154702001 [{ 1|t 105> s OIL TANK
24 S08030000 |} 1|Gkz—=x5AFB G FUSE (5AFB)
25 157219000 | ¥ 1[#> 2 ~X5A-D FUSE 5A-D
26 142443001 77 $1.9X52 SCREW DRIVER 1.9X52
27 118837001 |1 1| ¥+ 7 3.4x70 SCREW DRIVER 3.4X70
28 101572101 % U7 U55X190 SCREW DRIVER 5.5X190
29 107779001 RISF6XT SPANNER 6X7
30 | 100887001 R 1848X9 SPANNER 8X9
31 107780001 A8 10X12 SPANNER 10X12
(|32 17 142721001 | 1[6n 2 # 9 R/843 HEXAGONAL WRENCH 3
33 I 118064001 |4 1|6# 7 % R/3H4 HEXAGONAL WRENCH 4
34 1 502761109 [+ 1|1 roFd1732 COTTON STAND ASSY (2)
34-1 01-4- 1| 150189109 [+ 1|54V k BRACKET
34-2 502773001 TSHEY bERTEY b COTTON STAND BRACKET SCREW SET
34-2-1 062060806 FN16X8 SCREW, PAN M6X8
34-2-2 | 031452206 7 JVE 7 45X22 WOOD SCREW, ROUND M4.5X22
34-3 150172003 [ 225 4sx17 COLUMN PIPE
34-4 150106003 | } 1|a5avyarorys COLUMN JOINT ASSY
34-4-1 ' 11062501406 | -« 2|+~25x14 SCREW, PAN M5X14
34-4-2 " 1021500106 | . 2|1 25 bS NUT, 1 M5
345" "0 1150174000 | x 1|35 a%wvT COLUMN CAP
34-6 S02778002 | | 1|27 —wkis—2 SPOOL HOLDER 2
34-7 S02780001 [ 1[2 7=+ b2 SPOOL SCREW SET 2
34-7-1 150179002 |+ 2|27 - o8 SPOOL SHAFT (B)
34-7-2 028050246 |y 2|/¢x+ 4 2.5 WASHER, SPRING 2-5
34-7-3 021500106 |+ 4[1>2+V ks NUT, 1 M5
34-7-4 $37037001 || 1|#~3kF¥5x32 SCREW, PAN (P WASHER) M5X32
34-7-5 $37038001 [« 1[F~2E35¥s5x14 SCREW, PAN (P WASHER) M5X14
34-8 150180001 | ; 2|94 %35 SPOOL STAND BASE
34-9 150182000 [+ 2|2 7—n<Y b SPOOL MAT
118-230-910



Z . {T/ESRER / Accessories / Zubehdr / Accessoires / Accesorios

OfEEOHMEEET 5 Latsh h 4,

© The details of included accessories are subject to change,

Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets 4 des changements.

@ Los detalles des los accesorios inclufdos pueden variar,

118-230-910




Z . {1ESBII% / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE |q'Ty EL X7 NAME OF PARTS RM
34-10 126863001 [# 2|2 7-nsvs3s SPOOL CUSHION
34-11 S02786002 | | 1|ALY ENLH—»32 THREAD HANGER ASSY 2
35 146256001 | 4|2y o3 hs s CUSHION COLLAR
36 146255000 (¢ 4|o7vs 3 CUSHION
37 133740006 | -/ 4|H % 2# . b ex70 BOLT, M6X70
38 025060336 (L 4|c5#H2 416 WASHER, PLAIN L 6
39 028060246 || 4|/ 24 % %2.6 WASHER, SPRING 2-6
40 021060106 |y 4|12+ re NUT, 1 M6
41 200190001 |/ S(zFv7n STAPLE
42 518633109 |V 1[E—2#n/— MOTOR COVER
43 032422003 |{ 3|+ E4 2 T2.1%20 WOOD SCREW, ROUND M4.1X20
44 116662003 |+ 3|v# 32 WASHER
45 S20137001 || 1|E—#—moOH— MOTOR BACK COVER
46 138444001 | .~ 2|+ ~B% 1 hax1a TAPTITE, CUP B M4X14
47 025040232 | 2|eS¥HxFam, WASHER, PLAIN M 4
48 144226001 1)k TRHr— HEAD COVER
49 146256001 4lgvvarhry CUSHION COLLAR
50 146255000 |/ 4|sv o3> CUSHION
51 S00617000 |V 4[#ms>gans— RUBBER COLLAR
52 133740006 |« 4|54 #1 k6x70 BOLT, M6X70
53 021060106 [y 41524+ s NUT, 1 M6
54 025060336 [/ 4le>##42416 WASHER, PLAIN L 6
55 032461606 |, 2|+vLE4 2 Yasx16 WOOD SCREW, ROUND M4.5X 16
<#7%3>/8~/OPTION PARTS >
15 S06706001 [ 1| Uarsrtu SILICONE OIL

118-230-910




fE4RAl RS —

%5 3%/DIFFRENT PARTS LIST/ZUBEHORLISTE/

LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

K RPOESIF. LK3-BA30ALED I V2 EHBTT, OB&RIE. BAS30AT O 5 LRBF IV EHETT,
% In the following table, parts marked with © are common with the LK3-B430; parts with O are common with the
BAS-304A.
7 9 5 A /[Subclass 2 <1 -5 -7
B R i FZLH 1 AR A8 A4 2 H
Partraiia For denim 6—5 For general clothing Forknitted wear
P
EANAN O$t A RE(22.6) O$t N HRF(22.2) Ot RiEA(21.6)
Needle hole plate $10212-101 X $10213-001 x $10211-001
- Vo , ,
clzzb*il\ £ @hh %8 @F N EA
Inner rotary hook 152687-201 + 152685-201 1
’ » . ]
jmsx\ gors @A P £B @AM EA
Large shuttle hook 152686-001 152682-001
1
znfa%tmér\ OXH/F N OxHFEn
Tension sprmg 107606-001 104525-001
A
FEY) R %’\" ©%M¢) (FhB OEY: I DNEEA
Spring 1&” 144588-001 145519-001
pars il 3% | @K D" % 1548 KO FEHEA A 248
Shuttle race base assy 502427-201 & $37976-001
KD EF @Kk H %1k KO EHE AU R
Shuttie race base 502428-001 )\ % $37977-001
3 ¥ e 228t DP17NY19 48 3 o4t DPX5(16) # 3 o4 DPX5(9) #
Heedizassy 537928419 | 107415-416 2 oA 40
g DPX17NY#19 ©DPX5#16 ©DPX5#9
Needle “I e A
$37928-019 107415-016 107415-009 '~
8 & A AR %ﬁéiﬂﬁfﬁﬂf‘lb 2 2 eiA J S A A TR g
Presser arm assy . .\ $37948-009 $37952-009 $37953-009 N
BLi ii;t"i;\jq\ O AlERC O & 2 iFRA
spring ;L 154356-001 153568-001
W& 2 ER \/ ©5.6X23(3mmA) ©4x18(2mmHd) ©4ax12(2mm )
Work clampty |~ 153608-101 152777-001 152779-001
B
MEZEL | ©56X23(3mmA) ©4ax18(2mm) ©4x12(2mmH)
Work clamp 9 154527-001 152778-001 152780-001
EOR © ©@12X31(L T L) ©12X24(;L T =S) ©5X13(2mm )
Feed plate “ 153610-101 153055-201 153207-201 |- 152791-201

-41-




AEFROREAR. RUBDOY 1 X, RO TT, (RIBOBRIT YT, HPTHE D SEN SmmAc 2 ) £ 4, )
HStandard sizes for work clamps and feed plates are as follows:
(The actual sewing area has 1.5mm margin on every size; inside the lines witch the dimensions indicate.)

tt4¥/specification -1 K -5 2 7
) : ¢ 152 153608-101 152779-001
O & L ER 152777-001 152779-001 5360
: 152778-001 152780-001 154527-001 152780-001
O A EL eI
Work clamp R Q ‘ [im » \ _,\J__/
Work clamp L == J}-rr,*_ { ) (C D=
: = A =
18 23 2
153055-201 153207-201 L 153610-101 152791-201 ¢
O3k +) 1R 30.2
Feed plate i i I
3 _I."?.‘ ﬁ
5 =

-

~ BRem—5 5% / GAUGE PARTS LIST / LEHRENLISTE /

LIST DES PIECES D'ECARTEMENT / LISTA DE PIEZAS CARIBRADORAS
& iEf:iﬁ*Jﬁi:. rFoMeticaET
@ & RE%L?’YVJEik?cIamps Rand L

« /Eachwork clamp pair is used in combination with the feed plate directly below them.

152781-001(7 = 4)

153201-001(PL)

153203-001(PS)

S00906-001(1 Inch)

$33747-001(30mm) |,

152782-001(5 = 4) 153202-001(PL) 153204-001(PS) 500907-001(1 Inch) $33748-001(30mm)
C :5 -}V : Q} “{’ w
RV RSV VA A N VRV
27 | = = n— — :
22 12
28.4 33 2
@;iX ¢) 45 / Feed plate

152792-001(7 = 4)

153205-201(PL)

153206-201(PS)

S00908-001(1 Inch)

$33749-001(30mm) |

21.2 |

©817U1R / Needle hole plate

A $10211-001 -l.:"\f L D $29997-001 ) i S10212-101 Bl E $10213-001 | H S$30450-001
Ir s ;}l - _ o =
W=
81.6 [ 2 44 2.2 82,6
= #2.6
A | e | ddET. | o = T
-7 (For knitted matatials) -2 (For denim) =1. =5 (For ordinary, matenals)
L | S25127-001 | m | $34348-001/ |ep | $30925-001 , |fo | $30926-001 1.
& & &
g4.1 26.5 210 210
H-23.3 74 %34 #2.2
\J__r‘”_[_z-a — 10,8 =) =S .
82.6 il :
42




5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page

$00480000 {P  -31 30 $31952001 {L -13 24 $37969001 |D - 11 10
S00554000 (N - 1-21 26 533849000 {Q ~-1-4 32 $37970050 |D -12 10
S00617000 | Z -51 40 534839001 |C -37-4 6 $37971001 |D -15 10
S00705001 | K -47 22 $34844001 |A - 15-1-1 2 S$37972001 |[D -17 10
$01998001 |L -5 24 534845001 |A -15-1-2 2 537973001 |D -19 10
$02354001 | K -23 20 534982000 |G -36 14 $37974000 |D -22 10
502429101 |F -14-2 *© 12 534983000 |G -34 14 537978051 |[F -5 12
S02652001 |K -6 20 534986000 |G -11 14 $37979001 |F -8 12
502654001 |K -7-1 20 G -35 14 537981051 |F -9 12
502761109 |Z -34 38 S36070001 JA -15-1-4 2 537983001 |G -6 14
S02773001 |Z -34-2 38 $36071001 |A -15-1-3 2 S37984000 |G -17 14
S02778002 |Z -34-6 38 $36260000 |S1 -1-1-9-2 34 S37985000 |G -23 14
502780001 |Z -34-7 38 52 -2-1-5-2 36 $37986000 |G -24 14
S02786002 |Z -34-11 40 536682000 |S1 -1-1-23 34 $37987001 |G -28 14
S02877000 |F -14-9 12 S2 -2-1-19 36 $37988000 |G -29 14
502907000 {N -1-13 26 536684001 |A -15 2 537991009 |J -1-1 18
S03704001 |F -13 12 536691001 |A - 15-1 2 $37992000 |J -1-2 18
S06706001 |Z ~-15 40 $37037001 |Z -34-7-4 38 $37993000 |J -1-3 18
S07333001 |G -2 14 $37038001 |Z -34-7-5 38 537994001 |J -1-5 18
S07456000 |G -3 14 537915009 A -7 2 5379385001 |J -1-6 18
S07512001 K -25-2 20 $37916009 |A -8 2 $37996001 |J -1-8 18
S08030000 N -1-11-4 26 $37917009 A -12 2 $37997001 1J -1-11 18

Z -24 38 S$37918009 A - 12-1 2 537998001 |J -1-16 18
S09043000 |G -31 14 S37919000 fA -12-2 2 $38001001 [K -1 20
S09141000 [N -1-25 26 S37920009 A -20 2 $38002001 | K -3 20
509212001 |C -3-1 6 $37923001 |B -1 4 538003001 [K -8 20
$10038001 |B -3 4 $37925001 {B -14 4 538004001 |K -10 20
$10105001 |D -14 10 §37926001 {B - 14-6 4 538004002 [K -10 20
$10162201 |G -15 14 $37927000 |B -17 4 S38004003 |K -10 20
$10174000 |) -1-15 18 537930001 |C -1 6 $38005001 |K -15 20
$10176000 [J -5 18 $37931001 |C - 1-1 6 538006001 | K -21 20
510189001 | K -18 20 537932001 |C -1-6 6 $38007001 | K -21-1 20
$10195001 |K -30 20 C -4-2 6 S38008001 | K -25 20
$10202101 | K -41 20 $37933001 |C -1-7 6 538009001 | K - 25-1 20
$10205001 | K -45 20 C -4-3 6 538010001 |K -29 20
510208001 | K -46 20 $37934001 |C -2 6 538011001 | K -34 20

Z -18-1 38 §$37935001 |{C -4 6 S38012001 | K -40 20
510208002 |[K -46 22 $37936001 |C -4-1 6 $38015001 | K -43 20

Z -18-2 38 $37937001 |C -11 6 $38016001 |K -44 20
$10208003 [K -46 22 c -19 6 $38023001 |E -1 10

Z -18-3 38 $37938001 |C -12 6 538024001 {E -6 10
510209101 |K -48 22 $37939001 |C -14 6 538025001 {E -7 10
$10210101 | K -49 22 c -22 6 $38027001 |S2 -2-1 36
S10239001 |L -14 24 537940001 |C -17 6 $38029000 |52 -2-1-5 36
510405000 |R -2 32 c -25 6 538030000 (S2 -2-1-5-1 36
$10478000 |G -10 14 $37941001 |C -20 6 S38031001 |L -1 24
$11949000 |N -1-20 26 $37942000 {[C -27 6 S38032001 |L -3 24
S16568000 |N -12 26 §37943000 |C -28 6 S38033001 |[L -6 24
$18093100 |G -18 14 $37944000 [C -29 6 538035009 |[B -8 4

G -25 14 $37945051 |C -31 6 $38037009 |Z -1 38

Z -4-4 38 537946001 |C -33 6 $38038009 |Z -1-1 38
S18633109 |Z -42 40 S37947001 |C -35 6 538039009 |z -4 38
S18707147 |2 -13 38 $37949001 |C -37-2 6 $38040009 |Z -4-1 38
519662001 |D -10 10 537950001 |C -37-3 6 $38041000 |2 -7 38
20137001 |Z -45 40 537951001 |C -37-13 8 S38042009 |Z -19 38
$21527001 |G -14 14 $37961001 | D -1 10 $38043009 |z -20 38
S23337009 |A -11 2 $37962001 |D -2 10 538048009 |P -30 30
$23836001 |[K -7 20 $37963001 {D -3 10 $38051000 |P -30-1 30
$30033001 | K -21-3 20 $37964001 (D -4 10 538053000 (P -30-2 30
$30260002 |N -1-12-1 26 $37965001 |D -5 10 538056000 |P -30-1-1 30
$30260003 [N -1-12-2 26 $37966001 |D -6 10 538057001 |S1 -1 34
$30280000 |N -1-12-4 26 $37967001 |D -7 10 $38058001 |52 -2 36
$31006001 L -10 24 537968001 |D -9 10 538059000 |S1 -1-1-24 34

-43-




%5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. | Page
52 <2-127. [ 36 $38168001 [5T -1-1-5 34 014770622 [B - 12 7
$38072001 |[M -1 24 $38169001 |S1 -1-1-6 34 Fo-13-1 12
$38080001 |M -3 24 $38169001 |S2 -2-1-2 36 014770622 [K -2 20
538082001 |M -4 24 $38170001 |S1 -1-1-8 34 K -22 20
538087009 [N -1 26 §2 -2-1-4 36 014780622 [B -4 4
$38088009 N - 1-1 26 38171000 |S1 -1-1-9 34 B -15 4
538089009 [N -1-2 26 $38172000 |S1 -1-1-9-1 | 34 017761412 [C  -42 8
$38090009 |N -1-3 26 538174000 |S1 -1-1-12 | 34 018082536 [S1 - 1-4 34
$38093000 [N - 1-4 26 $2 -2-1-8 36 §2 -2-4 36
$38094000 |N -1-6 26 538175001 |S1 -1-1-13 | 34 018300636 |D - 18 10
538095001 [N - 1-11 26 52 -2-1-9 36 018401222 [P -3 30
$38102001 [N -1-12 26 538176001 |s1 -1-1-14 | 34 018401236 [S1 -1-10 34
$38104000 [N -1-12-5 | 26 s2 -2-1-10 | 36 $2 -2-10 36
$38105000 N - 1-14 26 538177001 |S1 -1-1-18 | 34 018500822 |C -37-15 8
538106000 [N - 1-15 26 $2 -2-1-14 | 36 018501036 [S1 -1-7 34
$38107000 [N - 1-16 26 $38178001 |51 -1-2 34 $2. =057 36
$38108000 [N -1-17 26 $2! =2L9 36 018501422 [F -20 12
$38109000 |N -1-18 26 $38179001 [S1 -1-3 34 018681022 |K - 11 20
$38110000 [N - 1-19 26 §2 -2-3 36 021060106 |Z - 40 40
Ls38111000 N -1-22 26 $38180000 S1 -1-1-22 | 34 z -53 40
$38112001 |N - 2-1 28 52 -2-1-18 | 36 021400206 |N - 1-10 26
$38112002 [N -2-4 28 538191000 R -1 32 021500106 [z -34-4-2 | 38
538113000 [N -2-6 28 $38200000 [N -1-11-1 | 26 z -3473 | 38
$38114000 [N -2-2 28 538201000 [N -1-11-3 | 26 021500205 [N -6 28
$38116000 [N -1-27 26 U16693000 [N -1-12-3 | 26 N -6 28
$38117000 |N -2-3 28 U32744000 |Q -1-5 32 N -6 28
$38120000 [N -2-5 28 0A4300605 [N - 1-23 26 021680202 {J -1-24 18
$38121000 [N -3-1 28 0A4301005 {Q - 1-6 32 025030236 {S1 -1-1-17 | 34
N -3-1 28 0A5400806 |N - 1-8 26 $2 -2-1-13 | 36
N -3-1 28 0A5401006 [P -10 30 025040232 [z -47 40
N -3-1 28 0A5401206 [N - 1-5 26 025040236 |S1 -1-12 34
$38122000 |N -3-2 28 N -1-9 26 $2 -2-12 36
N -3-2 28 0A5403506 |N -1-7 26 025050235 |N -7 28
$38123000 [N - 4-1 28 002300403 |S1 -1-1-15 | 34 N -7 28
N -4-1 28 $2 =2-1-11 | 36 . N -7 28
N -4-1 28 004400803 |S1 -1-1-7 34 025050236 |S1 -1-9 34
$38124000 |N -4-2 28 §2 -2:1-3 36 $2 -2-9 36
$38127000 |N -4-3 28 004501003 |P - 14 30 025060232 [C  -41 8
N -4-3 28 008400604 |N -1-26 26 025060236 [S1 -1-1-4 34
$38130000 [N -9 26 013781012 |D -23 10 025060336 |z -38 40
HS38131000 N -10 26 014679320 |J -1-7 18 zZ -54 40
$38134000 |P -1 30 014680422 |K -42 20 025080236 [S1 -1-6 34
$38136000 [P -2 30 014680622 |E -5 10 S2 -2-6 36
$38137000 [P -6 30 E -8 10 025350132 |A -14 2
$38138000 [P -6-1 30 F -3 12 E -17 10
$38139000 [P  -6-2 30 H -28 16 025680132 [K - 12 20
$38140000 [P -6-3 30 -1 18 M -6 24
$38142000 [P - 13-1 30 K 72 20 025680232 |G -8 14
$38143000 [N -9-1 26 014710522 [E -14 10 §i . =s27 18
N -10-1 26 014760622 |B -9 4 J -4 18
$38144000 [P - 13-2 30 C -1-8 6 025710232 |K -39 20
$38145000 [P - 16 30 C -44 6 025770232 |E -3 10
$38146000 |P - 13-3 30 C -6 6 028030246 [S1 -1-1-16 | 34
$38147000 [P - 13-4 30 C -10 6 $2 -2-1-12 | 36
$38148000 |P - 15 30 € -13 6 028040246 [S1 -1-11 34
38151001 [Q -1 32 e - 5 $2 -2-11 36
$38154000 |Q - 1-1 32 C -30 6 028050246 |z -34-72 | 38
$38155000 [Q - 1-2 32 C -37-7 6 S1 -1-8 34
$38164000 |Q -1-3 32 Fo-7 12 $2 -2-8 36
$38165001 |S1 - 1-1 34 F -10 12 028060246 [Z -39 40
$38166000 [S1 - 1-1-1 34 F -15 12 028080246 |51 -1-5 34
§2 - 2-1+1 36 J -6 18 §2 -2-5 36
$38167001 |S1 -1-1-2 34 K -33 20 1028350242 |K  -21-6 20




5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
028680242 |G -9 14 c -18 6 110161004 |K -27 20
031452206 |Z -34-2-2 38 c -26 6 K =37 20
032422003 |Z -43 40 062681012 | P -32 30 110233001 | K -26 20
032461606 |Z -55 40 062681212 |J -2 18 K -36 20
037301215 |Z -4-3 38 062681412 |M -5 24 110367001 (K - 31 20
048030342 |E -12 10 062710612 |[H -2 16 111140002 | K -50 22
048040342 |E -4 10 070688850 |C -16 6 113316001 JH -5 16
L =7 24 c -24 6 114294001 |H -9 16
048050342 |C -37-6 6 071047650 |C -40 8 114483002 |Z -22 38
J  -1-10 18 072630260 |B -6 4 114486002 |Z -6 38
048050346 |S1 -1-1-19 34 081003670 |F -12 12 115186001 | H -19 16
$2 -2-1-15 36 ) 7 12 115188001 |H - 21 16
048060142 |S1 -1-1-3 34 100022004 |J -1-26 18 b -1 18
048060342 |C -15 6 100022005 | K -24 20 116629001 |C -37-5 6
C =23 6 K -25-3 20 E -10 10
E -9 10 100032004 | K -51 22 116662003 |Z -44 40
. R 20 100090004 |F -2 12 117934009 |A -3 2
048070342 |K -19 20 100136001 |H -13 16 A 123 2
048080342 |F -18 12 H -20 16 K =17 20
048100142 |J -1-4 18 ] -1-20 18 Z =2 38
048150142 |B -7 4 100242003 |B -18 4 117936001 |S1 - 1-1-21 34
048180142 |C -8 6 100250001 |B - 11 4 52 -2-1-17 36
052400606 |S1 -1-1-20 34 100257010 |JA -15-3 2 118064001 |Z -33 38
S2 -2-1-16 36 100281001 {D -8 10 118837001 |Z -27 38
052400806 |P -5 30 100360003 | K -54 22 120438001 |F -23 12
P =17 30 100398001 |H -12 16 120448001 |J -1-13 18
052501205 |N -5 28 100402004 | H -17 16 120990001 |J -1-14 18
N -5 28 100645003 | D -21 10 122991001 |2 -14 38
N -5 28 100887001 |Z -30 38 126863001 {Z -34-10 40
060670512 |G -16 14 101572101 |Z -28 38 132051001 |B - 14-4 4
060670612 |H -6 16 101706001 |B -13 4 133740006 |Z -37 40
060670812 |A -13 2 € =32 6 Z -52 40
060680712 |K -4 20 F  -6-1 12 138444001 |Z -46 40
062060806 |Z -34-2-1 38 102630001 |B -16 4 140392009 A -4 2
062300412 |P -7 30 102707001 |L =12 24 140726000 |B -5 4
PR 30 103950003 |H -18 16 141331001 |C -38-3 8
062300512 |C -34 6 104449009 |A -6 2 141590001 {1 -1-25 18
062301205 |S2 -2-1-6 36 104450109 |A -1 2 141786001 |F -1 12
062302506 |S1 -1-1-10 34 A -5 2 142443001 |Z -26 38
062351216 |L - 11 24 Z -1-2 38 142721001 |Z -32 38
062400806 | M -2 24 104567001 |G - 21 14 143882001 |Z -9 38
062401006 |Z -3 38 104821009 |A -2 2 143910009 |Z - 11 38
062501406 |Z -34-4-1 38 105073001 |2 -8 38 144105000 {J -1-23 18
062660412 |F -14-3 12 106129002 | A -15-1-5 2 144226001 |Z -48 40
062660712 |F - 14-7 12 A -154 2 144458001 |B - 21 4
062670412 |H -31 16 K -21-5 20 144712001 |B  -2-1 4
062670512 |A -16 2 106147002 |[K -14 20 144749000 |S1 -1-13 34
E -16 10 106436001 |G -43 14 $2 -2-13 36
G -27 14 106629002 |A -9 2 145318001 |C -32 6
G -39 14 D -20 10 145446001 |H -16 16
PR =12 30 K -52 22 H -22 16
062670612 |H -4 16 107038003 |C -37-12 8 J =122 18
H -24 16 107149001 |G -5 14 145474101 |L -4 24
062671012 |E -19 10 G -13 14 145475101 |L -9 24
062680512 |J -1-18 18 107779001 |Z -29 38 145478101 |C -37-17 8
062680612 |A -21 2 107780001 (2 - 31 38 K -9 20
C -36 6 108802001 |C -1-5 6 £ =2 24
D -16 10 109239002 |A -19 2 145480101 |A -18 2
G -7 14 109714000 |Z -5 38 145547001 |G -26 14
G -30 14 Z 2 38 146255000 |Z -36 40
062680812 |B -14-7 4 Ze 2] 38 Z -50 40
J =3 18 109763002 |L -8 24 146256001 |Z -35 40
062681012 |A _-10 2 109893002 | K -28 20 Z -49 40

-45-




55| /INDEX/VERZEICHIS/

2

INDEX/INDICE
CODE REF.NO. |Page CODE REF.NO. |Page

146354007 [C -37-13 153041001 |C -1-2 6
148738000 [G -4 - 14 153050000 [F - 14-8 12

G -40 14 153057002 |C -43 8
148738000 |G -41. 14 153098000 |A - 15-2 2
148813001 |K  -21-4 20 153330101 |B - 14-1 4
150106003 [Z -34.4 38 153484001 [K -38 20
150172003 |z -34-3 38 153562001 |G - 19 14
150174000 |z  -34-5 38 153567000 |C  -37-20 8
150179002 |z -34-7-1 | 38 153570001 [C -37-16 8
150180001 [z -34-8 38 153597001 |K -21-2 20
150182000 |z  -34-9 38 153920001 |G - 12 14
150189109 [Z  -34-1 38 G -37 14
150357001 [N -1-24 26 153924001 [C - 1-4 6
150551000 [H - 11 16 154339001 [F - 24-1 12
151602001 [D -13 10 154341001 |[F  -24-2 12
151602002 [C - 1-3 6 154467001 [z -4-2 38
151604002 [z - 10 38 154528001 [J - 1-12 18
151927001 |G -20 14 154596000 [K - 20 20
152231000 |8  -10 4 154599000 |K -5 20
152236001 |B - 14-2 4 154702001 |z  -23 38
152237001 |8 -14-3 4 155578000 B - 19 4
152238001 |B - 14-5 4 156206001 |[E - 15 10
152240101 |B  -20 4 156495001 [E  -18 10
152242001 |B  -22 4 157219000 [N -1-115 | 26
152243001 |B  -23 4 Z -25 38
152245001 [F -4 12 158940001 [K -35 20
152678001 |F - 11 12 159224001 |H -7 16

F-16 12 159565000 (G - 22 14
152681201 |F  -19 12 159574101 |4  -1-19 18
152683001 |F - 14-4 12 159610101 |F  -24 12
152684101 [F - 14-5 12 159612001 |F  -24-3 12
152756001 [¢ -9 6 159613001 [F  -25 12
152759001 |C -5 6 zZ -16 38
152760001 [C -7 6 159805001 |H -15 16
152768009 |C - 37.1 6 159905001 [K -13 20
152769001 [C  -38 8 181995001 [F -6 12
152771000 | C  -38-1 8 183493001 [c -3 6
152772001 |¢ -39 8 200190001 |z - 41 40
152773000 | C  -38-2 8 228475000 (G -44 14
152783001 [C  -37-10 8 K -55 22
152784001 [C  -37-11 8 N -11 26
152788000 [C  -37-19 8 S1 -1-1-11 | 34
152822001 | -2 10 $2 -2-1-7 36
152823001 |E - 11 10 231071001 [K - 16 20
152827009 |E  -13 10 232384001 IN -1-11-2 | 26
152842009 [A - 17 2 402887001 |F - 14-6 12
152869001 [H -1 16 525907000 [P -9 30
152870001 [H -3 16 552907000 [P -4 30
152872001 [H -8 16
152881001 |H -27 16
152883000 |H -29 16
152884001 |H -30 16 .
152889001 |H -23 16
152890001 [H -25 16
152891001 [H -26 16
152938001 [J  -1-17 18
152948001 |G -1 14

G -32 14
152956001 |G -42 14
152969001 [G -38 14

P -1 30
153035000 |C  -44 8
153040001 [B -2 4

-46-




&S NI/ Warning labels,/ Warnschilder,/
Etiquettes d'avertissement,/Etiquetas de advertencia

éa %/ Name of parts Size(mm) Code
aEm
MmempTiTn ey s,
AN HPETERE S NV - Al 40%64 | $38350-001
AL A BHOTR,
MErABETS &,
[__a cauTion - i
Wowrg paria L t
’ A\ s i 40%64 | $38349-001
B peede, cloasing ele.
Foseiatty w5~ - ) 40%64 | $38353-001
RUES>TFE,
Hi—-RRTT L, .l
Label, elec. shock 35%118° | 38352001
4 lang.
\
PEV— 7
P E Mark, PE 7.5%125 |  $37059-001

¢

¢




(AN

IN=YT 577
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

TSY-TEftatt 7/ L umssen
BROTHER INDUSTRIES, LTD. NAGOYA,JAPAN

T4 BEEMWEXAFE] TE1H)1S TEL (052)824-2392

Printed in Japan/Gedruekt in Japan/Imprime au Japon/lmpreso en Jipon 118-Z30
i F £ X 8 E S96Z.30-001
1995. 09. H ()





